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SC433DA,SC433LDA 1 Crawler system




SC433DA,SC433LDA 1 Crawler system

02.1 1/2
! | CED
Item No Parts number Parts name i Remarks iA Qty | Qly
[ 60850020100 Chassis o i e e -
1y 60870020100 Chassis 1; 5 Cr
= 6376512000 Receiver rubber I ot A s Lz.
- 3 0010109872 Bolt ' MI0X60 (g5 ey
[ 0020100010 Nut, M0 [ I [ 1
| H HGOSHOOGO000 Rubber cap H50 X H0 X 3.2 2 i 2 I
| 6 GOSHOOGOTO0 Rubber cap ‘ 60 er10>< L3.2_ ‘ 2 = ,2 7 !
F. % 0020900016 Nut | e Bl
= & 0027100016 Spring \V(l‘&h(‘l _ _ E Mlﬁ_ : | 2 ‘ E 7 2 7 _l
1- 9 60850121300 Crawler tension bo boit 5. 13 e
i-10| 6331420000 Crawler tension metal | _ F W
=l 60800020100 “.Csawier tension spring L S ._..2___i_,,g___
=12 i SO Tension washer el Elond O
1~13 0020100016 Nut e A L M16 e r i
=14 6331530000 Front wheel N o bR 1 B 2 | 2 |
=5 6061540000 FFronl who(‘l 4 Lo s | 2 | 2
- 16|  0040146204A Bearing R TR E S
- 17 60665110000 Dus{proofcolldr e o e 44 B
I~ 18 0052300450 Oring e o G45 Tt e eteeR S
= 1Y 6061410000 Crawler tension rod ] A e I = 55 .
r= 24 0027100012 Spring washer | M12 e - A
- 21 0010111245 Boll : MIZZASBTY, * 14 T i
=122 GOSH0121100 Swing arm ‘ 2l e |
I-23| 60850121200 . Swingarmshall L o Scadie S
1- 24 0060660000 Grease [ ﬁttlng e 1/4-28UNF AJZ _____2__47 Tt
1- 25 0036800015 Snap ring ' E15 by
1-26 Track raller :m__ —__ _ ]| Codici a pagina seguente k 8 | B
1-27 | 60850160000 Rubber crawler [ 200wx72PXx35L B e
1-28| 6376520000 Rolleridle” T e T i
I- 29 6491040600 ~ Roller smﬁ’ Lush - Sl
1~ 30 0026100014  Washer .
1~ 31 0010111445 Bolt ! Ml4x45 ' oY 2
(-39 0027100014 . bprmg washer o i [ - M14 - 2 i 2
1-33| 0020100014 Na ot wia 2 A
-3 0010111040 Bolt | MI0X40@T) 2 Zh
i- 33 7082200000 Washer | A ST e
136 (0855220100 Collar deck 1 e S i : 2 s ’ 2 e
([ 0027100010 Spring washer | MI0 o 2
I- 38 0020100010 Nut | M10 A RS I
[ 39 GOG2070010 Dump hook bolt i i e l 3 ‘.
1~ 10 0026100012 Plate washer e (i a0
-1 0027100012 ~ Spring wac;her e A M12 1 |
I-12| 0020100012 T g Mg O
1- 43| 89990070 Mission . o et 1 157
1= 44 SOlOlnIOEs0 G Bl L R D MY 1 o
1-45 Gog6in0I0 . . Plamwasher s 0 LT TR0 2 2
(=46 0027100010 Spring washer _I B O 1
[=17 0020100010 Nut | M10 1 R

£ 2&Q SATO MFG. CO., LTD.



Allan
Rettangolo

Allan
Rettangolo

Allan
Macchina da scrivere
0020100014

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Macchina da scrivere
6491040600

Allan
Macchina da scrivere
0026100014

Allan
Macchina da scrivere
0010111445

Allan
Macchina da scrivere
0027100014

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Macchina da scrivere
M14

Allan
Macchina da scrivere
M14x45

Allan
Macchina da scrivere
M14

Allan
Macchina da scrivere
M14

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Macchina da scrivere
Codici a pagina seguente

Allan
Rettangolo


1 Crawler system

SC433DA,SC433LDA 02.1 9/2
ltem No Parts number Parts name 1 Remarks r —Dm l '[’.Q'* ‘
|- QY Gty
=15 | 0300000026 Key 157 SSERSRRRC T LT
't} 60850120300 Pulley T/M | b oanl g e
150 | 7082200000 Washer | i e
1= 5 0027100010 Spring washer MI10 1 1 } | '
| - i 0020100010 Nul MI0 E Kl
IR o GOSHO 120400 el stoppar | il ] ! i i
[+ i Q020100008 late washer E MB o 27 : 2 !
I~ 55 0100000015 Boll 1 M8 X 25 E il ' 5
1~ 56 0027100010 Spring washer | ~MLO LfE e S
[ 0020100010 Nut 5 MI0 1 B el
- 58 6030020000 Sprrockel 7T_ E 3 ¥ R L ot 2 o 2 -
1-59 6030201000 Washer : o ‘, 2_ ‘_ _2_ ﬁ
1-60 0027100010 Spring washer e e e R
[-61 0010101020 Balt) ps ol s | i e s T
1-62 6501230000 bupport T/ M A i _ —“7 _ j 1[ _ 2774;__72_*
163 0027100012 S})Vring was-her i M{Z_ ) | 4t = ___4___
1-64 | 0020100012 Nut SRR IR
1-65 | 0012801235 Bolt i M12X 35 | Y

60851120100
0026100008
0027100008
0010100816
GOSSHT160000
7022200010
0027100008
0010100816
60871120000
60871120100
60871120200
0026100008
0027100008
0010100816

Cover L/ M puliey A

Plate washer
Spring washer
BBolt

C(W(ﬁ‘ bell.
Washer
Spring washer
Bolt

Cover bell
Cover A belt

CoverBbelt

Elite weaber

Spring washer
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NEW PARTS



asami.konishi
タイプライター
this is depth

where O-ring fit

asami.konishi
タイプライター
OIL PARTS

asami.konishi
タイプライター
NEW PARTS

asami.konishi
タイプライター
SCREW ADDDED

Allan
Rettangolo

Allan
Rettangolo

Allan
Macchina da scrivere
6061550000 RUOTA LIBERA Primo Tipo SC433

Allan
Macchina da scrivere
60850160100 RUOTA LIBERA Tipo Nuovo SC-433

Allan
Macchina da scrivere
Sede O-Ring

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo


SC433DA,SC433LDA 2 Control system
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SC433DA,SC433LDA 2 Control system

02.1 1/2

ltem No Parts number Parts name Remarks ! QI'){Q - -i-v é‘%_!
el 60856021000 Handle dead man s
2 60856021100 Plate lever Vit R T
e 0010100612 Y ol | BIGgp e = e T
= 0027100006 ‘ Spring washer ; lMGI 7 I .'1- E . 4 2 :
T GOGHOTOO00 ~ Washor i e el
e A2 0198 Trim GOOL. A
S GOBLO-EI000 : Throllle wire Assy i \ | :
D 0010100616  Bolt M6 X 16 B A
=iy 0026100006 Plale washer ; M6 | e 2
Lo | s s S NRE
2=11 0027100006 Spring washer A 7M76 r ey B 2_ 5 ____%774
912 6085007095 Rubber hose e R
0-13 60852260200 Switch ; PR TR g
9-11 8036131000 Throttle lever 4 o T s
2-15 | 60856020800 Stay handle T i el S
216 7906204000 ~ Cushion rubber | ! i e
217 | 0020100010 Nut 1 g T
2-18 0027100010 Plate washer Al e bl e
2-19 | 0026100010 Plate washer i e e R
2-20 60856020900 Guide plate | HE R |
oo 0010100816  Bolt Sl MBSOI6 . ih o P [ S
2-22 0020100008 . Nut ! M8 L o Yimg
003 0027 100008 " Lgoving washer ' " M8 Fasie
-0 0026100008 ~ Plate washer 2 M8 o e e
2-05 0100000016 . Bolt | M8 X 30 e he
2-26 0027100008 ~ Spring washer M8 s e
227 | 0026100008 | Plate washer N T
gz | - oolOlbIOES. b e | WD i e e
2-09 0027100010 Spring washer | Wil T o e
2-30 | 0010100816  Bolt ] | i o saes o
=31 0027100008 - Spring w.asher i — M8 2 ) 1: 7”.2__
2 (0856021500 Link brake : B e [N __1__ Wy le_____
233 | 0036800012 Snap ring | E12 i e
03 6066080000 Pin A . 96Xx19(15) e
“9-35 0031199006 S/T pin Ry SERN e i
n_36 0020100008 Nut n e e g
H8e 0027100008 ~ Spring washer _ 1 TR i PN
0-38 7252221000 Lye bolt | LR
2-34 GOG2 105000 Spring ; [ el
210 60856060300 Wire brake 7 ! A | il
211 (0850120600 Link A (change) | L e
sz | 0030300525 Spring pin ' e T R
o | R R L e BT T
2-11 60850120700 Link B (change) | R e =
gl e R R R
2-46 60850120900 Bracket change | o A N
iy 60850121000 Spacer LG i
918 60850120800 Lever change | el e i

L3¢ SATQ MEG. CO., LTD.




2 Control system

SC433DA,SC433LDA e fy
ltem No Parts number Parts name ! Remarks ! ; ' ur—'[’.!J---—-—'
[ Q'ty Q'ty
2-19 | 6036030000 Grip R 1 GRS e
2-50 60856060000 Wire side clutch ! $ha 2
25 0026100006 Plale washer : AL ! Rl
D52 0031 199006 S/T pin | b6 b S i f
i) GOSHGEOZO600 Tension arm L } 1 : | :
& il QO3BS000 12 Snap ring | ji12 i | | | :
st i GOGZTOH000 Spring ! | l 1 1 1
i 6062104020 Spuihi | _ e
257 GOGG1 10000 Tension pulley | Ik T
=A% 0010100611 Bolt i : M6 X 14 ‘ T
n-3Y 0027100006 Spring washer | Waldines !1 W et :
2-G0 6066070000 Washer : e e e
243 (0856060100 Wire traction | e
2-62 | 60856020300 Lever side clutch 3 o
ven | eoveosnoso. o R | 2 | o
2-61 6066080000 Pin o il e e R0 X ) s g Bore
2-65 0031199006 S/ iR |7 . 3 8
J-66 | 60856021400 . laverderdinei NSRRI IR | 1 L 1
2-67 | 60856021300 Coln i 1 |
2-68 | 60856021200  ColrA i e
2-69 | 6502150000 Shalt lever M R e iaEn e
2-70) GOSH2260100 I larness I | S
] 0026100008 Plate washer | M8 el , et
S Q027 100008 Spring washer | M8 1 | k
e 0020300008 Nut 1 M8 ‘t e
2-71 | 80329060000 Tie . L=160 a0k
|
27 | coespaoonw VMR 1 L
SR o AT L i |
i3 kb S e afeee]
| e
: . B s i
. | ' g
! ;
i |
i o
& !
e e
, !
2 b
2l S etk
A by il < f0
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SC433DA,SC433LDA 3 Engine hydraulic system




SC433DA,5C433LDA 3 Engine hydraulic system

02.1
ltem No Parts number Parts name ‘ Remarks ! D ‘ L.D
‘ ‘ Qty : Q'ty
-1 60852260700 Engiue GMI1B2LN ! 1 ! 1
60852260500 Engine ! e lohs o [ R o
a ! g
5 1 (032290001 lEnging base ‘ (G g :
GORGII2Z0000 lingine base ! (GX160) | 2 | 2 I
| 1 i ?
e GO 1720000 Spacer : LS S R S T
| L
e (332072000 Balt ? d- L
1- 5 0027100010 Spring washer : Ml RemRE
3- 6 0020100010 Nut T Ok -
S5 7 6314072000 Bolt g 1
3- 8 0026100008 Plate washer W M8 o
15 0027100008 Spring washer e Sge o W R,
3410 | 0020100008 Bt e e T N e
=11 6152270000 Belt stopper e e 4 _,,,L i ek
=12 0026100008 Plate washer 3 MM_B____ o5 et n e 2 2ﬁ =
i3 0027100008 Spring washer T A
314 0010100816 Bolt M8 X 16 o 5
315 | 6502302000 Engine pulley S St e
3=16 (6522302000 linginc‘pulle-y. : ; b L 7 _ #{__—~ :“ flﬁgu
317 | 0080300034 V belt GM181, GM182 | R e
0080300035 V belt GX160 | SRR 0N R T
' i
318 0080200021 V belt A1 (GM182) | by
0080200021 V belt e Aoty = Ao SR
3-19 6376161000 l"lydr;\u_ii(; pump _ } , PPHI?_AC L! 777}“_
3-20 6372305000 Input pulley Wi AT U ' i T T
3-21 7082200000 Washer S TR Tt ) R O Lk
3= 0027100010 Spring \fvashe.r b T _| ; 7¢N_il£_____ﬁ o=, __:‘___Lﬁ
3-21 0010101016 Bolt_} M10X 16 e
3=-24 6522335000 _Lever . } e i N s N S 7177 A
3-25 6006030000 Grip | ¢ 10/ black e
3-6 0020100010 Nut St T
s 0100000020 Bolt R G G
3-28 | 0020100008 Nut (i X
309 0010100820 o I ¢ DL Sl
330 Q027 100008 Spring washer i e
ot Q026100008 Plate washer | | i 7 q :
330 GATH163000 Lilbow ! |-'>'1‘1/4¥l'-’14‘1/'4 ! g
333 GT8GI80000 Hydraulic hose L=1865 1 ey
331 | 6396164010 Hydraulic hose A R R
3-35 194-00028 LEa ot ot e PSR T i e aad
3-36 0026100006 Plate washer ! M6 ot il
g5 0027100006 S asher . & - M6 ok VR
3-30 MLA0-0034 Tube ; ¢ 22 L=1100 | N
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SC433DA,SC433LDA 3 Engine hydraulic system

2/2

Parts name

ltem No Parts number

3-40
=]

12

6522523010
0036800015
GH2G162000
6522523000
3 O03GRO00TH
GHUG LE3O00
GATHLE3000

Pin (B) cylinder
VSnm‘) ring g
Hydraulic eylinder
Pin (A) eylinder

Stap rings

e

Lilhow

il how

E15 ,
PUL/A-PIE /4 |
PT1/A-P1 /A !
; | :
i T
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o e e
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6376161522 TAPPO COPERCHIO POMPA

6376161900 COPERCHIO POMPA

6376161521 O-RING COPERCHIO POMPA


Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Macchina da scrivere
6376161522 TAPPO COPERCHIO POMPA

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Rettangolo

Allan
Macchina da scrivere
6376161900 COPERCHIO POMPA

Allan
Rettangolo

Allan
Rettangolo

Allan
Macchina da scrivere
6376161521 O-RING COPERCHIO POMPA


SC433DA,SC433LDA 4 Deck system




SC433DA,SC433LDA 4 Deck system

021 1/2
llem No Parts number Parts name ! Remarks - S
: ‘ Q'ty : Q'ty ‘
(=1 60855222200 Deck | : e R
60875220300 Deck | e : }77W“7 : "i]fl'j
i 2 0036800006 Snap ring } 16 g me g
1- 3 60855220100 Pin | 1y 1 e,
P BOSHE222300° Stay ‘ ‘ ; 5o 2 i
{5 G237 22H0000 Link deck ; | [ 1 ‘
(R 0026100008 Plate washor ; M8 ! 2 | 2 E
=i 0031199008 S/ pin ; b8 : i S a1
B 60621041000 Spring i Y ety
-9 0036800012 Snap ring | gt S iﬂ;u};'_i
1-10 6402394000 Rod hook i o o R
6372391020 Rod hook L MRS
=11 60855222100 Stay deck s __l 17 L___ i
60875220200 Stay deck | = A Sl
12 | 0026100012 Plate washer : MI2 T e
113 | 0031199012 S/T pin e W e
=14 | 368-01529 Clamp R R R
i-15 | 60855222000 Stay lefl door | .
1-16 0020100010 Nut 3 T e
-17 | 60855221800 Prop LI | R m“i_'m]m_". o
s 0100000015 Bolt L MeXOF L -l e
=19 0265000008 Hard washer : M8 ' ,i- 2;"_j:;:g: '3
|-20 GOG2392010 I ook door 5 bk S
121 0020100008 Nut i M8 st b
=2 6066110000 Link chine j cecliad G
=23 6062391010 ook prop LI I ) i N | PR ! el
1-24 8092100000 Sl L e R M pre S
1-25 | 0026100008 Plate washer ST [ L e
1-26 | 0030102520 Spri plasl o b  $2.5%20 1 Tl
=27 | 60855221900 Stay right door g i ats o
1-28 0020100010 Nat ¥ il :  M10 T
1-29 6062391000 Mook prop RH - SR
1-30 0020100008 o . M8 | L i
§=31 6062392000 Hook door 4 bkl
1-32 0265000008 Hard washer e e T e
1233 0100000015 Bolt | M8 X 25 TR A el
-3 60855221700 Prop RH N T e
I-3A 8092100000 Spring " ) WRmEE |
1-36 0026100008 Plate washer ; o e ! o } ! '
| A7 0030102620 Sprite pin ; ¢ 2.5 %20 P Pfny S B
|as 60855221400 Bar | vt i
1-39 0010100820 Bolt, i’ M8 X 20 mm"m"i”' g R
1-10 | 0027100008 Spring washer ‘ TN T e
-1 | 0026100008 Plate washer e e ]
4o 6062392010 tlook door D 7 o :
I-13 | 0020100010 B s e
= 6062392000 Mook door ks S P R
oL 0020100010 T e e
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SC433DA,SC433LDA 4 Deck system

2/2

Item No

Parts number

Parts name

Remarks

1-16
=47
=l
1-19
I 50
1-4%]
[HE
s
-5
J&in
1-506

6066030000
60855221100
GO62393000
0036800012
GOG2 L1010
0100000015
0027 100008
Q026100008
GOSHH221500
0100000015
0020100008
60855221600
0100000015
0020100008

Gl_'ip
SLa-ymdt.ln.]p
ook dump
Snap ring
Spring

1olt

Spring washer
Plate washer
Door side
Bolt

Nut

Door front
Bolt

Nut
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|

|

|

1
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M8 X 25 i
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M8 i
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SC433D,LD CM64A1 1 Transmission system




SC433D,LD  CM64A1 1 Transmission system N /1
[tem No Parts number Parts name | Remarks | Q'ty i
= 89997020200  Mission case (RH) s
j-2 89997020300 Missioncase (LH) | 1 g
13 S9997060200  Plug ISR MR
o 0052100180 O ring P18 s
[y 0030500520 : [’in ¢ HH20 : 2 .
i SUUYTOG0000 Facking | !
| 00101008 130 Bolt M8 X 130 P
-8 0026100008 Plale washer M8 e
1 =8 0027100008 Spring washer M8 { 77 ¥ T
[-10 0020100008 Nut S 1 AT
111 0010100812 Bolt ’ M8 X 12 b Aot
-2 0025100008 Seal washer e e
=1 0010100816 Bolt | M8X16 i 1
1-14 0025100008 i TR e | TR i
1-15 81997920000 Bracket wire | Do
{~16 00101008130 Bolt i  M8X130 _f___z E
I-17 0027100008 h R R S R
1-18 0020100008 T e e L SR
1-19 89997620200 St T EaE
1-20 0036100030 Snap ring | Sagrt
= 89997620100 CenedrT. ok 1 T S
(=20 89997620300 " Collar B i ey
1-23 0040 10600GA | Ball bearing 6006 | P
-, 89997620000 C Axle g B
1-25 89997660000 "Packm'g e R .
SRR o N T
=27 89997620100 | Axle case O B v
1-28 0010106006 _ Ballbeing | 6006 | 2 |
1-29 0600305512 ~ Oil seal i | uesessiz | 2 |
1-30 89997620500 Cover 01] seal'_______ i finecr g 30 G ik ;
[-31 0036500055 e R Rag e
1=32 NOKEZOQ25BO o  Ez0025B0 | 2 |
1-33 0030300420 SIS Per - T Xl L 3 .
1-34 89997520800 * Clutch hook ; A
1-35 0600012227 Oil seal UE12227 2
1-36 0300004412 Lyt . dxaxiokr | 2
1-37 89997520700 llookmd 3 e
1-38 89997520900 Clutch lever e
1-39 0026100008 Plate washer M8 Sl
L0 0027 100008 Spring washer M8 Ap
1= 0020300008 Nut M8 L2
{42 89997060100 Mark serial - el e
i I
i = = o4
A i i i
; e
- o, M R
: |

$&&& SATO MFG.CO.LTD.




SC433LILD CM64A1 2 Transmission system




SC433D,LD

CM64A1 2 Transmission system

02.1 1/2
[tem No Parts number Parts name ‘ Remarks ; Q'ty
2-1 89997520000 Side clutch shalt g
s 89997520100 clutch gear 61T T e
3o O0B6E00012 N R TR T
E il 89997520200 Side clutch gear 17T : 2 '
s 80997520600 S 5L
DG 89997620500 Collar 11 |2 E
it Q010106001 Ball bearing ! 6001 i ¥ :
2.8 89997560000 Packing A : ol v
29 89997520300 Clutch jaw o
210 89997560100 Packing 1 ; e S ol
-11 89997520400 Cover clutch shaft s . JZ__ o
2-12 0010500825 Bolt with sw MB%25 . | B
bo1a 89997220000 Brake shall oo s
2-1 89997220100 Collar C N
2-15 89997220200  Gear 27T AT Miln__E;,J
2-16 89997220300 o e R R
1 i 89997220400 Gear 20T “ vl
2-18 89997220500 IR o o e
2-19 89997220600 ~ Gear 15T : e
2-20 89997220700 25 CollarF e
2-21 899972210000 Gear 33T N
2-02 040106003 e S T N R T
2-23 NOKIIZ0036A0 “Bindewp | EZ0036A0 - 1 |
a2 0600017287 Oil seal " UEI7T287 1
-5 0036100015 Snap ring g
2-26 80997220900 Holder brake $15 B
-27 0027100006 Spring washer | g
2-28 0010700630 Cupsorew | wmex30 | 3
-29 89997260000 e S | R AT
2-30 0027100006 Spring washer__ e e M6 ___i_ 7474__5
2-31 0015100614 Screw SR TN
132 89997320000 Reverse shall | s v
233 89997220100 Collar C e S0k |l
2-34 89997220200 oy s s
2-35 89997320100 Collar G : e e
2-36 89997320200 R e **i-“—l——:
037 89997320100 Gear 26T iR
%3 0040 L06003A Ball bearing Boos | 2 |
239 NOREZ0036A0 Blind cup LZOO36A0 | 2
210 80997 120000 Input shafl = s %
2-11 89997120100 Gear 25/181 : AN
2=l 00410 106003A Ball bearing fJOOJ i 2 ;
2-13 NOKIZZ0036A0 Blind cup “izoosea0 | 1|
2o 0600017287 Ol seal | ISV
2-45 89997720500 Shift shaft N
2-16 0036100013 Snapring - . BIg f?f'f}::i:
047 89997720100 shit hook __m_"L___Wﬁmﬁf~m__m”__t_m}_‘_i
2-18 89997720600 Spring g
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[tem No

Parts number

Parts name |

Remarks

2-19
S5l

a5

0048109998
0025100008
0020100008
89997720200
KO9977:20300
O0H2T001-10
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Seal washer
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Shilt lever
Guide shill lever
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